MAXON

14/10/2017

Spare Parts

SPARE PARTS LIST
RC-2B, RC-3B, RC-4B, RC-5B, RC-6B, RC-6K MAINTENANCE MANUAL M-12-22
RC MAIN ASSEMBLY-1

€ILL-TLL (888) XVA 911H-LTT (008) 0,906 VO ‘s3ulidg o eiueg "dAy uosne|S [Z611 ONom

PARTS BREAKDOWN
MAIN ASSEMBLY-1

-
\/ N~z
(2 PLACES)

REFER TO MAIN FRAME-

REFER TO COLUMN ASSY

RUNNER ASSY
9

28— My,
(6 PLACES) 2

REFER TO
RUNNER ASSY

REFER TO CAM
FOLLOWER
ASSEMBLY

REFER TO PLATFORMS

11,3,7,6

CHAIN CHART

October 2012 to present

42" 48" 54" 60" 66" 72" 78" 84" %"
PI;ATFORM PI;ATFORM PLATFORM | PLATFORM | PLATFORM | PLATFORM | PLATFORM | PLATFORM | PLATFORM

';g' 202698-01 | 202698-02 | 202698-03 | 202698-04 | 202698-05 | 202698-06

3g | 697 CHAIN | 64" CHAIN | 68" CHAIN | 72" CHAIN | 77" CHAIN | 82" CHAIN

RC- | 202698-07 | 202698-08 | 202698-09 | 202698-05 | 202698-06 | 202698-10

4B | 65" CHAIN | 69" CHAIN | 73" CHAIN | 77" CHAIN | 82 CHAIN | 86" CHAIN

RC- 202698-14 | 202698-15 | 202698-16

5B 202698-11 | 202698-12 | 202698-13 | 97" CHAIN | 102" CHAIN | 112" CHAIN

RC- 84" CHAIN | 88" CHAIN | 92" CHAIN | 202698-17 | 202698-18 | 202698-19

6B 104" CHAIN | 108" CHAIN | 118" CHAIN

48

2 of 46




MAXON'

14/10/2017

Spare Parts

SPARE PARTS LIST
RC-2B, RC-3B, RC-4B, RC-5B, RC-6B, RC-6K MAINTENANCE MANUAL M-12-22
RC MAIN ASSEMBLY-1

Pos CPN Qty Description

2 250784 1 CHAIN RETENTION 1PC P/F

2 252452 1 RET.CHAIN WLDT RC-2PC

3 030041 1 BOLT 3/8-24X1.75 GR8 ZC

5 202840 1 COVER, CHAIN 1X1.5X9 2HOLE RUB
6 203853 1 NUT, NYLON LOCK 3/8-24 ZC

7 202671 1 RUNNER LINK X 3-3/8"

8 904717-06 1 PIN ROLL .38 X 2 ZINC

9 251859 1 PIN FS X 4-7/8"

10 222210-01 1 CHAIN ANCHOR RC

11 222210-02 1 CHAIN ANCHOR RC

12 280594-01 1 ROLLER, NYLON

13 901016-1 1 NUT HEX THN HD LKG.500-20UNF
14 280596-01 1 BUSHING

15 202466 1 BOLT, 1/2-20X3-5/8 GR8 ZC

16 225279 1 SCREW 1/4-14X1-1/2 TEK ZC

17 225278-02 1 BUMPER, 3/4X1.5X5 2HOLE RUBBER
18 253343 1 PIN P/F HINGE RC'S

19 221905 1 CAM FOLLOWER PIN X 7-3/4"

20 221931 1 HINGE PIN 1-1/2 X 4-7/8

21 902013-09 1 WASHER1/4"ZINC-SAME030564
22 202527 1 SPRING, TORSION .437X1-7/8 RC
23 050175 1 PLATE, MAXON HORZ 3.25X15X.032
24 207644 1 RIVET BLND.19 X.58 DOME

NA 202698-01 1 CHAIN X 60" (1/4)

NA 202698-02 1 CHAIN X 64"

NA 1 Please call customer service

NA 202698-04 1 CHAIN X 72" (1/4)

NA 202698-05 1 CHAIN X 77" (1/4)

NA 202698-06 1 CHAIN X 82" (1/4)

NA 1 Please call customer service

3 of 46




MAXON'

14/10/2017

Spare Parts

RC-2B, RC-3B, RC-4B, RC-5B, RC-6B, RC-6K MAINTENANCE MANUAL M-12-22

SPARE PARTS LIST

RC MAIN ASSEMBLY-1

Pos CPN Qty Description

NA 202698-08 1 CHAIN X 69"

NA 202698-09 1 CHAIN X 73"

NA 202698-05 1 CHAIN X 77" (1/4)
NA 202698-06 1 CHAIN X 82" (1/4)
NA 202698-10 1 CHAIN X 86" (1/4)
NA 202698-11 1 CHAIN X 84" (1/4)
NA 202698-12 1 CHAIN X 88"

NA 202698-13 1 CHAIN X 92" (1/4)
NA 202698-14 1 CHAIN X 97" (1/4)
NA 202698-15 1 CHAIN X 102"(1/4)
NA 202698-16 1 CHAIN X 112"(1/4)
NA 202698-17 1 CHAIN X 104"

NA 202698-18 1 CHAIN X 108"(1/4)
NA 202698-19 1 CHAIN X 118"(1/4)
1 227426 1 BUMPER, 3/4X1-5/8X5 END SLOTS

4 of 46




MAXON

14/10/2017

Spare Parts

SPARE PARTS LIST
RC-2B, RC-3B, RC-4B, RC-5B, RC-6B, RC-6K MAINTENANCE MANUAL M-12-22
RC MAIN FRAME-COLUMN ASSEMBLY-1

October 2012 to present

MAIN FRAME-COLUMN ASSEMBLY-1

CILL-TLL (888) XV 9114-LTT (008) 0L906 VO ‘sBulidg o elUBS "OAY UOSNE[S [Z6]1 QNoxw

Joa P

3 \../' .
6
|

REFER TO i a ﬂ ‘
EMERGENCY }
BRAKE

(RC-4 ONLY)

50

5 of 46




MAXON'

14/10/2017

Spare Parts

SPARE PARTS LIST

RC-2B, RC-3B, RC-4B, RC-5B, RC-6B, RC-6K MAINTENANCE MANUAL M-12-22

RC MAIN FRAME-COLUMN ASSEMBLY-1

Pos CPN Qty Description
2 227191-02 1 WIRE ROPE ASSY. 96” WIDE (RC-2,RC-3)
2 227192-02 1 WIRE ROPE ASSY. 102” WIDE (RC-2,RC-3)
2 251588-02 1 WIRE ROPE ASSY. 96” WIDE (RC-4)
2 227190-02 1 WIRE ROPE ASSY. 102" WIDE (RC-4)
2 252402-02 1 WIRE ROPE ASSY. 96” WIDE (RC-5,RC-6)
2 252403-02 1 WIRE ROPE ASSY. 102” WIDE (RC-5,RC-6)
2 252401-02 1 WIRE ROPE ASSY. 96” WIDE (RC-6K)
2 252400-02 1 WIRE ROPE ASSY. 102” WIDE (RC-6K)
3 1 Please call customer service
3 1 Please call customer service
3 1 Please call customer service
3 1 Please call customer service
3 1 Please call customer service
3 253106 1 SHEAVE POLYMER RC-5/6B OBS
3 801412 1 ROLLER, YOKE, .500" BORES
BOLT, 1/27-20 X 2-5/8” LG, GR8 (CYL BOLT:
4 202465 1 RC-2,RC-3) (
PIN WELDMENT, 5/8” X 3-1/2” LG. (RC-4 CYL
4 268407-01 1 END ONLY) (
4 003237 1 BOLT, 3/47-16 X 4-15/16” LG, GR8 (CYL BOLT:
RC-5,RC-6,RC-6K)
BOLT, 1/27-20 X 3-5/8” LG, GR8 (CYL BOLT:
5 202466 1 RC-2,RC-3) (
PIN WELDMENT, 5/8” X 4” LG. (RC-4 ROD END
5 268407-02 1 ONLY) (
BOLT, 3/4"-16 X 3-1/4” LG, GR8 (CYL BOLT:
° 203236 ! RC-5,RC-6,RC-6K) (
6 202619 1 COVER, UPPER PULLEY LH, (RC-2,RC-3)
6 202927 1 COVER, UPPER PULLEY LH, (RC-4)
6 203212 1 g,(;\cl;l_EeRK,)UPPER PULLEY LH, (RC-5,RC-
1 227191-01 1 WIRE ROPE ASSY. 96” WIDE (RC-2,RC-3)

6 of 46




MAXON'

14/10/2017

Spare Parts

SPARE PARTS LIST
RC-2B, RC-3B, RC-4B, RC-5B, RC-6B, RC-6K MAINTENANCE MANUAL M-12-22
RC MAIN FRAME-COLUMN ASSEMBLY-1

Pos CPN Qty Description

1 227192-01 1 WIRE ROPE ASSY. 102” WIDE (RC-2,RC-3)
1 251588-01 1 WIRE ROPE ASSY. 96” WIDE (RC-4)

1 227190-01 1 WIRE ROPE ASSY. 102" WIDE (RC-4)

1 252402-01 1 WIRE ROPE ASSY. 96” WIDE (RC-5,RC-6)
1 252403-01 1 WIRE ROPE ASSY. 102” WIDE (RC-5,RC-6)
1 252401-01 1 WIRE ROPE ASSY. 96” WIDE (RC-6K)

1 252400-01 1 WIRE ROPE ASSY. 102” WIDE (RC-6K)

7 of 46




MAXON

14/10/2017

Spare Parts

SPARE PARTS LIST
RC-2B, RC-3B, RC-4B, RC-5B, RC-6B, RC-6K MAINTENANCE MANUAL M-12-22
RC MAIN FRAME-COLUMN ASSEMBLY-2

C1LL-1LL (888) XV 911+-22T (008) 0L906 VO ‘sBundg o4 vueg oAy uosne[s 611 @Nom

MAIN FRAME-COLUMN ASSEMBLY-2 october 2012 to present

1"

13,14,15

52

10,10A,10B

8 of 46




14/10/2017

MAXON'

Spare Parts

SPARE PARTS LIST
RC-2B, RC-3B, RC-4B, RC-5B, RC-6B, RC-6K MAINTENANCE MANUAL M-12-22
RC MAIN FRAME-COLUMN ASSEMBLY-2

Pos CPN Qty Description

8 250635 1 INTERNAL STOP, INNER PLATE

9 250634 1 INTERNAL STOP, OUTER PLATE

10 250916 1 ELECTRICAL SWITCH ASSEMBLY

10A 226889 1 TOGGLE SWITCH

10B 250876 1 SWITCH SEAL

11 250800 1 SAFETY LATCH (RH)

12 250800-01 1 SAFETY LATCH (LH)

13 556202 ] COVER, MAIN FRAME 96” WIDE (RC-2,RC-
3,RC-4)

13 926203 1 COVER, MAIN FRAME 102” WIDE (RC-2,RC-
3,RC-4)
COVER, MAIN FRAME 96” WIDE (RC-5,RC-

13 226088 1 6.RC-6K) (
COVER, MAIN FRAME 102” WIDE (RC-5,RC-

13 226089 1 6,RC-6K) (

14 030041 1 BOLT, 3/8"-24 X 1-1/2” LG, GRADE 8

15 203853 1 LOCK NUT, 3/8”-24

16 227195 1 LINK LUG, RUNNER

17 030064 1 BOLT, 5/8”-18 X 2" LG, GRADE 5

18 902011-8 1 WASHER, LOCK .625, .156THK

19 202562 1 CYLINDER ANCHOR PLATE (RC-2,RC-3)

19 202926 1 CYLINDER ANCHOR PLATE (RC-4)
CYLINDER ANCHOR PLATE (RC-5,RC-

19 203210 1 6,RC-6K) (
ANCHOR PLATE, CYLINDER ROD END

20 252425 ! (RC-2,RC-3 ONLY)

21 253460 1 WASHER, SPACER (RC-2,RC-3 ONLY)

55 P ] EOLT, SPECIAL, 1/27-20 X 2-3/4” LG, GRADE

03 553331 1 EOLT, SPECIAL, 1/2”-20 X 3-5/8”" LG, GRADE

24 253333 1 BOLT, SPECIAL, 1/2”-20 X 3" LG, GRADE 8

9 of 46




MAXON'

14/10/2017

Spare Parts

SPARE PARTS LIST
RC-2B, RC-3B, RC-4B, RC-5B, RC-6B, RC-6K MAINTENANCE MANUAL M-12-22
RC MAIN FRAME-COLUMN ASSEMBLY-2

Pos CPN Qty Description
BOLT, SPECIAL, 1/27-20 X 4-3/4” LG, GR8
24 253334 ! (RC-5,RC-6,RC6K ONLY)
CYLINDER ASSY, 3" DIA. X 28” STROKE
25 253338 1 (RC-2,RC-3)
o5 553339 ] CYLINDER ASSY, 3-1/2” DIA. X 28” STROKE
(RC-4)
o5 553340 1 CYLINDER ASSY, 4” DIA. X 28” STROKE
(RC-5,RC-6,RC-6K)
25A 253464 1 SEAL KIT, HYD. CYLINDER (RC-2,RC-3)
25A 253465 1 SEAL KIT, HYD. CYLINDER (RC-4)
25A 253466 1 SEAL KIT, HYD. CYLINDER (RC-5,RC-6,RC-6K)
26 900004-3 1 CAP SCREW, 1/4”-20 X 1” LG, GRADE 8
27 901000 1 LOCK NUT, 1/4”-20
DECAL, WARNING (PULLEY & CYLINDER
28 202857 1 BOLTS) (
7 202777 1 COVER, UPPER PULLEY RH, (RC-2, RC-3)
7 202928 1 COVER, UPPER PULLEY RH, (RC-4)
. 505213 ] COVER, UPPER PULLEY RH, (RC-5,RC-

6,RC-6K)

10 of 46




MAXON

14A1

0/2017

Spare Parts

SPARE PARTS LIST

RC-2B, RC-3B, RC-4B, RC-5B, RC-6B, RC-6K MAINTENANCE MANUAL M-12-22

CAM FOLLOWER ASSEMBLY

€ILL-1LL (888) XVA 9114-LTZ (008) 0L906 VO ‘sBunidg o4 vlueS "dAY UOSNE[S [Z6]] @NOM

CAM FOLLOWER ASSEMBLY October 2012 to present

7 (2 PLACES)
A

38

1A (2 PLACES)

6 (2 PLACES)

1B (2 PLACES)
1C (4 PLACES)

ITEM | QTY. | PART NO. DESCRIPTION
262418 CAM FOLLOWER ASSY. 90" WIDE
262419 CAM FOLLOWER ASSY. 96" WIDE
REF 1 |262419-01 CAM FOLLOWER ASSY. 96" WIDE AB
262420 CAM FOLLOWER ASSY. 102" WIDE
262420-01 CAM FOLLOWER ASSY. 102" WIDE AB
1 1 | 262268 COUPLING ASSEMBLY
1A| 2 |040600 BOLT, 1/4"-20 X 1-1/2" LG
1B| 2 (030911 LOCK NUT, 1/4"-20
1C| 4 030564 FLAT WASHER, 1/4”
2 1 | 262267 TUBE ANCHOR WELDMENT
1 | 262417 HANDLE WELDMENT, CAM FOLLOWER
262270 CAM FOLLOWER SHAFT, 96" WIDE
4 1| 262270-01 CAM FOLLOWER SHAFT, 102" WIDE
262270-02 CAM FOLLOWER SHAFT, 90" WIDE
5 1 | 217643 TORSION SPRING
6 2 | 251231 CAM WELDMENT
7 2 | 250844 ROLLER ASSEMBLY
8 1030410 ROLL PIN, 1/4" X 1-1/2"
9 1 [224342 GREASE FITTING
54

1

of 46




14/10/2017

MAXON'

Spare Parts

SPARE PARTS LIST
RC-2B, RC-3B, RC-4B, RC-5B, RC-6B, RC-6K MAINTENANCE MANUAL M-12-22
CAM FOLLOWER ASSEMBLY

Pos CPN Qty Description
1A 900004-6 1 SCREW, CAP 1/4-20X1-1/2 GR8 ZC
1B 030911 1 LOCK NUT, 1/4”-20
1C 902013-09 1 WASHER1/4"ZINC-SAME030564
2 262267 1 TUBE ANCHOR WELDMENT
3 262417 1 HANDLE WELDMENT, CAM FOLLOWER
4 262270 1 CAM FOLLOWER SHAFT, 96” WIDE
4 262270-01 1 CAM FOLLOWER SHAFT, 102” WIDE
4 262270-02 1 CAM FOLLOWER SHAFT, 90” WIDE
5 217643 1 TORSION SPRING
6 251231 1 CAM WELDMENT
7 250844 1 ROLLER ASSEMBLY
8 030410 1 ROLL PIN, 1/4” X 1-1/2”
9 224342 1 GREASE FITTING
1 262268 1 COUPLING ASSEMBLY

12 of 46




MAXON

14/10/2017

Spare Parts

SPARE PARTS LIST

RC-2B, RC-3B, RC-4B, RC-5B, RC-6B, RC-6K MAINTENANCE MANUAL M-12-22

RC RUNNER ASSEMBLY

€1LL-TLL (888) XVA 911+-LTZ (008) 0L906 VO ‘sSuuds o ejues Ay UOSNE[S [Z611 @,Noxm

RUNNER ASSEMBLY

October 2012 to present

10 (8 PLACES)
1 (8 PLACES)
5 (8 PLACES)

&
O—_

6
(4 PLACES)
3
(2 PLACES)

4
(2 PLACES)

&—

RUBBER BUMPER
(REF)

9 (2 PLACES)

2 (4 PLACES)

~

\b\

8 (2 PLACES)

&
C— O\‘\

7
(2 PLACES)

56

13

of 46




14/10/2017

MAXON'

Spare Parts

SPARE PARTS LIST
RC-2B, RC-3B, RC-4B, RC-5B, RC-6B, RC-6K MAINTENANCE MANUAL M-12-22
RC RUNNER ASSEMBLY
Pos CPN Qty Description
2 202796 1 BALL RACE TANDEM SHAFT
3 203002 1 PLATE, TANDEM SUPPORT, 8” LG. TOP
4 227395 1 PLATE, TANDEM SUPPORT, 8” LG. BOTTOM
5 202771 1 FLAT WASHER, 5/8”
6 202797 1 SHOULDER BOLT, 3/8”-16, 1/2” X 3/4” GRIP
7 902001-2 1 FLAT WASHER, 3/8”
8 030955 1 LOCK NUT, 3/8™-16
9 224342 1 GREASE FITTING
10 260057 1 PLASTIC INSERTS (FOR ROLLERS)
1 202800 1 ROLLER ASSEMBLY (WITH BEARING)

14 of 46




14/10/2017

Spare Parts
SPARE PARTS LIST
RC-2B, RC-3B, RC-4B, RC-5B, RC-6B, RC-6K MAINTENANCE MANUAL M-12-22
RC EMERGENCY BRAKE
EMERGENCY BRAKE October 2012 to present

€ILL-TLL (888) XV 911#-L2T (008) 0L906 VO ‘sSuuidg 9 eues "oAy uosne[s [Z6]| @NOM

58

15  of 46




14/10/2017

MAXON'

Spare Parts

SPARE PARTS LIST
RC-2B, RC-3B, RC-4B, RC-5B, RC-6B, RC-6K MAINTENANCE MANUAL M-12-22
RC EMERGENCY BRAKE
Pos CPN Qty Description
2 030585 1 FLAT WASHER, 7/16” (RC-2, RC-3)
R ” i . ” . -
3 997315 ] OUND TUBE, 5/8” 0.D. X 1/2” LG. (RC-2,
RC-3)
4 226984 1 BRACKET (RC-2, RC-3, RC-4, RC-5, RC-6)
5 297316 1 HEX NUT, 7/16”-20 (ELASTIC STOP NUT)
(RC-2, RC-3)
6 226855 1 COTTER PIN (RC-2, RC-3, RC-4, RC-5, RC-6)
PIN, LEAF CHAIN/BRACKET (RC-2, RC-3,
7 226982 1
698 RC-4, RC-5, RC-6)
RETAINING RING (RC-2, RC-3, RC-4, RC-5,
8 227008 1
RC-6)
SHAFT (CAM PIVOT) (RC-2, RC-3, RC-4, RC-5,
9 226979 1
RC-6)
10 226981-01 1 LEAF CHAIN (RC-2, RC-3, RC-4, RC-5, RC-6)
11 226975 1 SNAIL CAM (RC-2, RC-3, RC-4, RC-5, RC-6)
T - - - -
12 996980 1 ORSION SPRING (RC-2, RC-3, RC-4, RC-5,
RC-6)
13 030064 ; HEX BOLT, 5/8”-18 X 2" LG, GRADE 5 (RC-2,
RC-3, RC-4, RC-5, RC-6)
14 296978 1 PIN, ANCHOR PLATE/LEAF CHAIN (RC-2,
RC-3, RC-4, RC-5, RC-6)
HEX NUT, 5/8"-18 (ELASTIC STOP NUT)
15 226940 1
(RC-2, RC-3, RC-4, RC-5, RC-6)
AN - - - -
16 996970 ] CHOR PLATE (RC-2, RC-3, RC-4, RC-5,
RC-6)
HEX BOLT, 7/16"-20 X 2" LG, GRADE 8. (RC-2,
1 227317 1

RC-3)

16 of 46




MAXON'

14/10/2017

Spare Parts

RC-2B, RC-3B, RC-4B, RC-5B, RC-6B, RC-6K MAINTENANCE MANUAL M-12-22

SPARE PARTS LIST

RC PUMP ASSEMBLY (CAM PLATFORM CLOSER)

CILL-1LL (888) XV 911#-L2T (008) 0,906 VO ‘sSundg 3, ejueg -day uosne[S [Z61 1 @NOXW

LIFTING CYLINDER HIGH l
PRESSURE HOSE

CONNECTS TO

October 2012 to present
PUMP ASSEMBLY (CAM PLATFORM CLOSER)

CONNECTS TO LIFTING
2 CYLINDER RETURN HOSE

\

REFER TO PUMP
(CAM PLATFORM CLOSER)

ITEM | QTY. PART NO. DESCRIPTION
REF 1 253342 PUMP ASSEMBLY (CAM CLOSER)
1 1 030304 PIPE NIPPLE, 3/8" X 2-1/2" LG.
2 1 253352 FLOW CONTROL VALVE, 1 WAY (ADJUSTABLE)
3 1 054036 ELBOW (90 DEG. WITH SWIVEL)
4 1 905270 ELBOW, BRASS (90 DEG.)
5 1 030491 CONNECTOR, BUTT-END, 14 AWG

60

17  of 46




14/10/2017

MAXON'

Spare Parts

SPARE PARTS LIST
RC-2B, RC-3B, RC-4B, RC-5B, RC-6B, RC-6K MAINTENANCE MANUAL M-12-22
RC PUMP ASSEMBLY (CAM PLATFORM CLOSER)

Pos CPN Qty Description

_ L ST T
3 054036 1 ELBOW (90 DEG. WITH SWIVEL)
4 905270 1 ELBOW, BRASS (90 DEG.)

5 030491 1 CONNECTOR, BUTT-END, 14 AWG
1 030304 1 PIPE NIPPLE, 3/8” X 2-1/2” LG.

18  of 46




14/10/2017

MAXON'

Spare Parts

SPARE PARTS LIST
RC-2B, RC-3B, RC-4B, RC-5B, RC-6B, RC-6K MAINTENANCE MANUAL M-12-22
RC PUMP ASSEMBLY (HYDRAULIC PLATFORM CLOSER)

October 2012 to present
PUMP ASSEMBLY (HYDRAULIC PLATFORM CLOSER)

o

=

L5

=

~

CONNECTS TO LIFTING o

CYLINDER RETURN HOSE %

CONNECTS TO 6 %

LIFTING CYLINDER HIGH <

PRESSURE HOSE 2 (2 PLACES) -

1 (2 PLACES) 2

| T

~

2 ] o

)

rHH gl - o) B (o) O &,

| =

B8 -t 4 g |8

B -EE

5 [ ”T AN - 5

gy 5

on

CONNECTS TO £
POWER CLOSER CYLINDER REFER TO PUMP &

HIGH PRESSURE HOSE (HYDRAULIC PLATFORM CLOSER) 2

7 (3 PLACES) s

E":

El

w

g

ITEM | QTY. | PART NO. DESCRIPTION <

REF | 1 |253802 PUMP ASSEMBLY (HYDRAULIC CLOSER) S

1 2 |253755 ADAPTER, O-RING, SAE#8 M - 3/8" NPTF M =

2 3 |228151 SWIVEL, STRAIGHT, 3/8" F - 3/8" M .

3 1 | 253352 FLOW CONTROL VALVE, 1 WAY (ADJUSTABLE, 6.5 GPM) =

4 1 | 260490 NEEDLE VALVE (FLOW CONTROL, ADJUSTABLE, 6.5 GPM) ®
5 1 | 251852 SWIVEL, STRAIGHT, 3/8" M - 1/4” F =
6 1 | 905270 ELBOW, BRASS (90 DEG.) o
7 3 | 030491 CONNECTOR, BUTT-END, 14 AWG E
61

19  of 46




14/10/2017

MAXON'

Spare Parts

SPARE PARTS LIST
RC-2B, RC-3B, RC-4B, RC-5B, RC-6B, RC-6K MAINTENANCE MANUAL M-12-22
RC PUMP ASSEMBLY (HYDRAULIC PLATFORM CLOSER)

Pos CPN Qty Description

2 228151 1 SWIVEL, STRAIGHT, 3/8” F - 3/8” M
FLOW CONTROL VALVE, 1 WAY

8 253352 ! (ADJUSTABLE, 6.5 GPM)
NEEDLE VALVE (FLOW C
4 260490 ! ADJUSTABLE, 6.(5 GPM) oo
5 251852 1 SWIVEL, STRAIGHT, 3/8" M - 1/4” F
6 905270 1 ELBOW, BRASS (90 DEG.)
7 030491 1 CONNECTOR, BUTT-END, 14 AWG
1 253755 1 ADAPTER, O-RING, SAE#8 M - 3/8” NPTF M

20 of 46




MAXON'

14/10/2017

Spare Parts

SPARE PARTS LIST
RC-2B, RC-3B, RC-4B, RC-5B, RC-6B, RC-6K MAINTENANCE MANUAL M-12-22
RC PUMP (CAM PLATFORM CLOSER)

CILL-1LL (888) XVA 911+-L2T (008) 0L906 VO ‘sSuudg 9 vlueg “dAy UOSNE[S [76]] @Nom

PUMP (CAM PLATFORM CLOSER) october 2012 to present

CAUTION

Do not over-tighten the terminal nuts on starter solenoid. For the load

terminals 15-20 Ibs.-in.

terminals, torque nuts to 40 Ibs.-in. max. Torque the nuts on #10-32 control

To prevent damage when installing 2-way valves, torque valve cartridge
nut to 30 Ibs.-in. max.

CAUTION

ADJUSTMENT
COVER

SPRING

ADJUSTMEN
M COVER
ADJUSTING
SCREW

SPRING

62

21 of 46




MAXON'

14/10/2017

Spare Parts

SPARE PARTS LIST
RC-2B, RC-3B, RC-4B, RC-5B, RC-6B, RC-6K MAINTENANCE MANUAL M-12-22
RC PUMP (CAM PLATFORM CLOSER)

Pos CPN Qty Description

2 253353 1 VALVE, 2-WAY SOLENOID

2 226594 1 O-RING KIT, 2-WAY VALVE (NOT SHOWN)
2A 229200 1 COUPLING

3 251885 1 CHECK VALVE KIT

4 260229 1 RELIEF VALVE KIT

5 229193 1 FILLER/BREATHER CAP

6 260263 1 RESERVOIR, 2-1/2 GAL.

7 260250 1 FILTER

8 290003 1 3-PIECE GEAR PUMP

9 251884 1 O-RING

10 260252 1 DRIVE PLATE ASSEMBLY 5”

11 260261 1 OIL SEAL

12 262966 1 BUS BAR

13 262939 1 SOLENOID SWITCH

14 229202 1 CAP SCREW, HEX HEAD, WASHER HEAD
15 261740 1 LABEL, OIL LEVEL

1 250093 1 MOTOR, HEAVY DUTY 12 VOLTS DC

22  of 46




14/10/2017

MAXON'

Spare Parts

SPARE PARTS LIST
RC-2B, RC-3B, RC-4B, RC-5B, RC-6B, RC-6K MAINTENANCE MANUAL M-12-22
RC PUMP (HYDRAULIC PLATFORM CLOSER)

October 2012 to present
PUMP (HYDRAULIC PLATFORM CLOSER)

CAUTION

Do not over-tighten the terminal nuts on starter solenoid. For the load
terminals, torque nuts to 40 Ibs.-in. max. Torque the nuts on #10-32 control
terminals 15-20 Ibs.-in.

CAUTION

To prevent damage when installing 2-way valves, torque valve cartridge
nut to 30 Ibs.-in. max.

15,16 MANIFOLD

2B,16 \® BLOCK (REF) :
2A17

SPRING \i
STEEL S

®
BALL ADJUSTMEN
7 COVER
(l) ADJUSTING
\ 6{\ SCREW
SPRING
GUIDE

3 (4 PLACES)

CILL-1LL (888) XVA 911+-L2T (008) 0,906 VD ‘s3undg o vjues -dAy uosne[s 7611 QNOXVN

FIG. 64-1

64

23  of 46




MAXON'

14/10/2017

Spare Parts

SPARE PARTS LIST

RC-2B, RC-3B, RC-4B, RC-5B, RC-6B, RC-6K MAINTENANCE MANUAL M-12-22

RC PUMP (HYDRAULIC PLATFORM CLOSER)

Pos CPN Qty Description

2 260275 1 MANIFOLD BLOCK ASSEMBLY

2A 260276 1 VALVE, 4-WAY SOLENOID

2B 253353 1 VALVE, 2-WAY SOLENOID

3 229202 1 CAP SCREW, HEX HEAD, WASHER HEAD

4 268026-01 1 WIRE ASSEMBLY, 18GA

5 260229 1 RELIEF VALVE KIT

6 229193 1 FILLER/BREATHER CAP

7 260263 1 RESERVOIR, 2.5 GAL.

8 260250 1 FILTER

9 290003 1 3-PIECE GEAR PUMP

10 251884 1 O-RING

12 260261 1 OIL SEAL

13 280404 1 CABLE ASSEMBLY

14 268030-01 1 SWITCH, SOLENOID (12 VDC)

15 553353 1 VALVE, 2-WAY SOLENOID (PART OF PUMP
ASSY P/N 253802)

16 226594 1 O-RING KIT, 2-WAY VALVE (NOT SHOWN)

17 226595 1 O-RING KIT, 4-WAY VALVE (NOT SHOWN)

1 250093 1 MOTOR, HEAVY DUTY, 12 VDC

24 of 46




MAXON'

14/10/2017

Spare Parts

SPARE PARTS LIST
RC-2B, RC-3B, RC-4B, RC-5B, RC-6B, RC-6K MAINTENANCE MANUAL M-12-22
RC PUMP BOX
PUMP BOX October 2012 to present
1 (LATCH)

€ILL-TLL (888) XVA 911+-LTT (008) 0L906 VO ‘s3uldg o ejues Ay uosne|s [Z611 ®N°m

1 (CATCH)

ITEM | QTY. PART NO. DESCRIPTION
REF 1 251048 PUMP BOX
1 1 215139 CATCH & FASTENER (LATCH)

66

25  of 46




ON' 14/10/2017
Spare Parts
SPARE PARTS LIST
RC-2B, RC-3B, RC-4B, RC-5B, RC-6B, RC-6K MAINTENANCE MANUAL M-12-22
RC PUMP BOX
Pos CPN Qty Description
2 215139 1 CATCH & FASTENER (LATCH)
1 251048 1 PUMP BOX

26  of 46




MAXON

14/10/2017

Spare Parts

SPARE PARTS LIST
RC-2B, RC-3B, RC-4B, RC-5B, RC-6B, RC-6K MAINTENANCE MANUAL M-12-22
RC PLATFORMS
PLATFORMS October 2012 to present

PLATFORM

RC-2, RC-3, RC-4

RC-5,

RC-6, RC-6K

MAXON@ 11921 Slauson Ave. Santa Fe Springs, CA. 90670 (800) 227-4116 FAX (888) 771-7713

96” WIDE 96” WIDE 96" WIDE 96” WIDE
96" WIDE 96" WIDE 96" WIDE 96" WIDE
MODEL VEHICLE VEHICLE MODEL VEHICLE VEHICLE
VEHICLE VEHICLE VEHICLE VEHICLE
(W/36"+ FIS) (WI36"+ FIS) (W/36"+ FIS) (WI36"+ FIS)
|PART NO.| 229330-01 | 229330-02 [229330-03| 229330-04 | | PART NO. | 229331-01 | 229331-02 |229331-03| 229331-04
DIM. “A” 95-3/8" DIM. “A” 95-3/8"
DIM. “B” 36" 42" DIM. “B” 36" 42"
DIM. “C” 10" | 14" 100 | 14 DIM. “C” 10" | 14" 10" | 14"
102" WIDE | 102" | 102" WIDE g g "
402 WIDE T 102" WIDE 102 102" WIDE
MODEL o VEHICLE | WIDE | VEHICLE MODEL NEiSCIE VEHICLE WIDE VEHICLE
(W/36”+ F/S)| VEHICLE |(W/36"+ F/S) (W/36"+ FIS) | VEHICLE | (W/36”+ F/S)
|PART NO.| 229330-05 | 229330-06 [229330-07| 229330-08 | | PART NO. | 229331-05 | 229331-06 |229331-07| 229331-08
DIM. “A” 101-3/8" DIM. “A” 101-3/8"
DIM. “B” 36" 42" DIM. “B” 36" 42"
omcc'[ 100 | 14 100 [ 14 DIM. “C” 100 [ 14 100 | 14
90” WIDE 90” WIDE 0 0
90” WIDE 90" WIDE — 90" WIDE r— 90” WIDE
MODEL VEHICLE VEHICLE MODEL VEHICLE VEHICLE
VEHICLE z VEHICLE 2 VEHICLE VEHICLE
(W/36”+ FIS) (W/36”+ FIS) (W/36"+ FIS) (W/36”+ FIS)
|PART NO.| 229330-09 | 229330-10 [229330-11| 229330-12 | | PART NO. | 229331-09 | 229331-10 |229331-11| 229331-12
DIM. “A” 88-5/8" DIM. “A" 88-5/8"
DIM. “B” 36" 42" DIM. “B” 36" 42"
DIM. “C" 10" | 14" 10" | 14" DIM. “C” 10" | 14" 100 | 14"
67

27  of 46




MAXON'

14/10/2017

Spare Parts

SPARE PARTS LIST
RC-2B, RC-3B, RC-4B, RC-5B, RC-6B, RC-6K MAINTENANCE MANUAL M-12-22
RC PLATFORMS
Pos CPN Qty Description
NA 229330-02 1 P/F WELD'T 36"RC2B-4B,36+F/S
NA 229330-03 1 P/F WELD'T 42" RC2B-4B
NA 229330-04 1 P/F WELD'T 42"RC2B-4B,36+F/S
NA 229330-05 1 P/F WELD'T 36"RCW2B-4B
NA 229330-06 1 P/F WELD'T 36"RCW2B-4B,36+F/S
NA 229330-07 1 P/F WELD'T 42"RCW2B-4B
NA 1 Please call customer service
NA 1 Please call customer service
NA 1 Please call customer service
NA 1 Please call customer service
NA 1 Please call customer service
NA 1 Please call customer service
NA 1 Please call customer service
NA 229331-03 1 P/F WELD'T 42" RC-5B/6B
NA 229331-04 1 P/F WELD'T 42" RC-5B/6B,36+F/S
NA 1 Please call customer service
NA 229331-06 1 P/F WELD'T 36"RCW-5B/6B,36+F/S
NA 229331-07 1 P/F WELD'T 42"RCW-5B/6B
NA 229331-08 1 P/F WELD'T 42"RCW-5B/6B,36+F/S
NA 1 Please call customer service
NA 1 Please call customer service
NA 1 Please call customer service
NA 1 Please call customer service
NA 229330-01 1 P/F WELD'T 36"RC2B-4B

28  of 46




MAXON

14/10/2017

Spare Parts

CILL-TLL (888) XV 911+-L2C (008) 0L906 VO ‘sBuudg 9, ejueg “dAy uosne[S [7611 @Noxm

18”' 427

84”- 96"

FLIPOVER

RC-2, RC-3, RC-4

SPARE PARTS LIST
RC-2B, RC-3B, RC-4B, RC-5B, RC-6B, RC-6K MAINTENANCE MANUAL M-12-22
RC FLIPOVERS
FLIPOVERS October 2012 to present

96” WIDE VEHICLE

102” WIDE VEHICLE

90” WIDE VEHICLE

FLIPOVER SIZE PART NO. FLIPOVER SIZE PART NO. FLIPOVER SIZE PART NO.
90" x 18” 229334-01 96” x 18" 229334-06 84” x 18” 229334-11
90" x 24" 229334-02 96” x 24" 229334-07 84" x 24" 229334-12
90” x 30” 229334-03 96” x 30” 229334-08 84” x 30” 229334-13
90” x 36" 229334-04 96” x 36" 229334-09 84" x 36" 229334-14
90" x 42” 229334-05 96” x 42” 229334-10 84" x 42" 229334-15

RC-5, RC-6, RC-6K

96” WIDE VEHICLE

102” WIDE VEHICLE

90” WIDE VEHICLE

FLIPOVER SIZE PART NO. FLIPOVER SIZE PART NO. FLIPOVER SIZE PART NO.
90" x 18" 229335-01 96” x 18" 229335-06 84" x 18” 229335-11
90” x 24” 229335-02 96” x 24” 229335-07 84" x 24” 229335-12
90” x 30” 229335-03 96” x 30” 229335-08 84” x 30” 229335-13
90” x 36" 229335-04 96” x 36" 229335-09 84" x 36" 229335-14
90" x 42" 229335-05 96" x 42" 229335-10 84" x 42" 229335-15

68

29  of 46




MAXON'

14/10/2017

Spare Parts

SPARE PARTS LIST
RC-2B, RC-3B, RC-4B, RC-5B, RC-6B, RC-6K MAINTENANCE MANUAL M-12-22
RC FLIPOVERS
Pos CPN Qty Description
NA 229334-02 1 F/S WELD'T 90 X 24 RC2-4A
NA 229334-03 1 F/S WELD'T 90 X 30 RC2-4A
NA 229334-04 1 F/S WELD'T 90 X 36 RC2-4A
NA 1 Please call customer service
NA 229334-06 1 F/S WELD'T 102 X 18 RC2-4AW
NA 229334-07 1 F/S WELD'T 102 X 24 RC2-4AW
NA 229334-08 1 F/S WELD'T 96 X 30 RC2-4AW
NA 229334-09 1 F/S WELD'T 96 X 36 RC2-4AW
NA 229334-10 1 F/S WELD'T 102 X 42 RC2-4AW
NA 1 Please call customer service
NA 1 Please call customer service
NA 1 Please call customer service
NA 1 Please call customer service
NA 1 Please call customer service
NA 229335-01 1 F/S WELD'T 18" RC5-6A
NA 229335-02 1 F/S WELD'T 96 X 24 RC5-6A
NA 229335-03 1 F/S WELD'T 96 X 30 RC5-6A
NA 1 Please call customer service
NA 229335-05 1 F/S WELD'T 42" RC5-6A
NA 1 Please call customer service
NA 229335-07 1 F/S 102 X 24 RC5-6AW
NA 229335-08 1 F/S WELD'T 96 X 30 RC5-6AW
NA 229335-09 1 F/S WELD'T 102 X 36 RC5-6AW
NA 229335-10 1 F/S WELD'T 102 X 42 RC5-6AW
NA 1 Please call customer service
NA 1 Please call customer service
NA 229335-13 1 F/S WELD'T 90 X 30 RC5-6A 90
NA 1 Please call customer service
NA 1 Please call customer service
NA 229334-01 1 F/S WELD'T 90 X 18 RC2-4A

30 of 46




MAXON'

14/10/2017

Spare Parts

RC-2B, RC-3B, RC-4B, RC-5B, RC-6B, RC-6K MAINTENANCE MANUAL M-12-22

SPARE PARTS LIST

RC FLIPOVERS

31 of 46




14/10/2017

MAXON

Spare Parts

SPARE PARTS LIST
RC-2B, RC-3B, RC-4B, RC-5B, RC-6B, RC-6K MAINTENANCE MANUAL M-12-22
RC ONE-PIECE PLATFORMS (CAM TYPE CLOSER)

ONE-PIECE PLATFORMS (CAM TYPE CLOSER) october 2012 to present

36”- 60“4

84”' 96”

MAXON"’ 11921 Slauson Ave. Santa Fe Springs, CA. 90670 (800) 227-4116 FAX (888) 771-7713

96” WIDE VEHICLE 102” WIDE VEHICLE 90” WIDE VEHICLE
PLATFORM SIZE | PART NO. | | PLATFORM SIZE | PART NO. PLATFORM SIZE | PART NO.
90” x 36” 229336-01 96" x 36” 229336-05 84" x 36” 229336-09
90” x 42” 229336-02 96” x 42” 229336-06 84” x 42” 229336-10
90" x 48" 229336-03 96" x 48" 229336-07 84" x 48” 229336-11
90” x 60” 229336-04 96” x 60” 229336-08 84” x 60” 229336-12
69

32 of 46




MAXON'

14/10/2017

Spare Parts

RC-2B, RC-3B, RC-4B, RC-5B, RC-6B, RC-6K MAINTENANCE MANUAL M-12-22

SPARE PARTS LIST

RC ONE-PIECE PLATFORMS (CAM TYPE CLOSER)

Pos CPN Qty Description

NA 229336-02 1 P/F WELD'T 42" RC2-4A 1P
NA 229336-03 1 P/F WELD'T 48" RC2-4A 1P
NA 1 Please call customer service
NA 229336-05 1 P/F WELD'T 36" RC2-4AW 1P
NA 229336-06 1 P/F WELD'T 42" RC2-4AW 1P
NA 229336-07 1 P/F WELD'T 48" RC2-4AW 1P
NA 1 Please call customer service
NA 1 Please call customer service
NA 1 Please call customer service
NA 1 Please call customer service
NA 1 Please call customer service
NA 229336-01 1 P/F WELD'T 36" RC2-4A 1P

33  of 46




14/10/2017

MAXON

Spare Parts

SPARE PARTS LIST
RC-2B, RC-3B, RC-4B, RC-5B, RC-6B, RC-6K MAINTENANCE MANUAL M-12-22
RC/RCT HYDRAULIC CLOSER COMPONENTS

RC/RCT HYDRAULIC CLOSER COMPONENTS
October 2012 to present

NOTE: Parts shown on this page are found only on RC
Liftgates with the hydraulic platform closer.

CILL-TLL (888) XV 911+-L2T (008) 0L906 VO ‘SBuiidg o ejueg "dAY UOSNE[S 7611 QNoxw
w

70

34  of 46




14/10/2017

MAXON'

Spare Parts

SPARE PARTS LIST
RC-2B, RC-3B, RC-4B, RC-5B, RC-6B, RC-6K MAINTENANCE MANUAL M-12-22
RC/RCT HYDRAULIC CLOSER COMPONENTS

Pos CPN Qty Description

3 227369 1 GUIDE, HOSE, MAIN FRAME

4 227370-01 1 GUIDE, HOSE, RUNNER (RC-2,RC-3)

4 227370-02 1 GUIDE, HOSE, RUNNER (RC-4)

4 227370-03 1 GUIDE, HOSE, RUNNER RC-5,RC-6)

5 800235-32 1 HOSE ASSEMBLY, 120" LONG
RUNNER ASSEMBLY, RIGHT SIDE

6 227334 1 (RC-2RC-3)

6 227339 1 RUNNER ASSEMBLY, RIGHT SIDE (RC-4)

: 507342 ] RUNNER ASSEMBLY, RIGHT SIDE
(RC-5,RC-6)

7 222214 1 CYLINDER, 2” DIA. X 8" STROKE

7A 226568 1 SEAL KIT, HYDRAULIC CYLINDER, 2 X 8

8 073505 1 PIN, CYLINDER, UPPER, 5-1/4” LONG

9 070165 1 PIN, CYLINDER, LOWER, 6” LONG

10 221905-01 1 PIN, 5-1/8” LONG

11 222328 1 PIN, HINGE, 6” LONG

12 227664 1 RUBBER BUMPER

13 956201 ; gg\fR MAIN FRAME 96” WIDE (RC-2,RC-3,

13 598200 ; COVER, MAIN FRAME 102” WIDE (RC-2,RC-3,
RC-4)

13 226091 1 COVER M/F 11-1/8 X 87-7/8

13 226090 1 COVER M/F 11-1/8 X 93-7/8

14 221416 1 ROLL PIN, 3/8” X 2” LONG

15 227381 1 SWIVEL ELBOW, 45 DEG, 1/4” F X 1/4” M

16 250878 1 SWITCH MOUNTING PLATE

17 250994 1 DECAL P/F CLOSER

18 252427 1 ELECTRICAL SWITCH & HARNESS

2 1 Please call customer service

] 25091201 ] MAIN FRAME COLUMN ASSEMBLY 96” WIDE

(RC-2,RC-3)

35 of 46




MAXON'

14/10/2017

Spare Parts

SPARE PARTS LIST

RC-2B, RC-3B, RC-4B, RC-5B, RC-6B, RC-6K MAINTENANCE MANUAL M-12-22

RC/RCT HYDRAULIC CLOSER COMPONENTS

Pos CPN Qty Description

1 250912-06 1 MAIN FRAME COLUMN ASSEMBLY 102"
WIDE (RC-2,RC-3)
MAIN FRAME ?

1 250914-01 ] COLUMN ASSEMBLY 96” WIDE
(RC-4)

1 950914-05 ’ MAIN FRAME COLUMN ASSEMBLY 102”
WIDE (RC-4)

1 550908-01 ] MAIN FRAME COLUMN ASSEMBLY 96” WIDE
(RC-5,RC-6)
MAIN FRAME COLUMN ASSEMBLY 102"

1 250908-05 1

WIDE (RC-5,RC-6)

36  of 46




14/10/2017

MAXON'

Spare Parts

SPARE PARTS LIST

RC-2B, RC-3B, RC-4B, RC-5B, RC-6B, RC-6K MAINTENANCE MANUAL M-12-22
RC ELECTRICAL COMPONENTS - BATTERY BOX

CILL-1LL (888) XVA 911t-LTT (008) 0L906 VO ‘sBuudg o ejueg "dAy uOSNE[S [Z611 ®Nom

ELECTRICAL COMPONENTS - BATTERY BOX

October 2012 to present

(-) BATTERY CABLE

12 VOLT BATTERY CONNECTIONS TO COMMON
3 ; ! GROUND
(GROUND CABLE ' e 2 : ¥
TO PUMP BOX) e Ny = ‘
N © q i
A S R e
: © R 7 N\
_:p_i,,_ Qe CHARGE LINE
T TO TRUCK
: OR TRACTOR
. - BATTERY
(POWER CABLE WITH '
FUSE TO PUMP BOX) '

(IN PARTS BOX)

NOTE: MAXON recommends using dielectric grease on all electrical connections.

ITEM QTY PART NO. DESCRIPTION
1 1 221736 CIRCUIT BREAKER 150 AMP
2 1 268226-07 CABLE ASSEMBLY, 2 GA,18" LG.
3 1 268226-06 CABLE ASSEMBLY, 2 GA, 74" LG.
4 2 251871-14 CABLE ASSEMBLY, 2 GA, 10" LG
5 1 285487-02 CABLE ASSEMBLY, 2 GA, 200 AMP, 42" LG.

72

37  of 46




MAXON'

14/10/2017

Spare Parts

SPARE PARTS LIST
RC-2B, RC-3B, RC-4B, RC-5B, RC-6B, RC-6K MAINTENANCE MANUAL M-12-22
RC ELECTRICAL COMPONENTS - BATTERY BOX

Pos CPN Qty Description

2 268226-07 1 CABLE ASSEMBLY, 2 GA,18” LG.

3 268226-06 1 CABLE ASSEMBLY, 2 GA, 74" LG.

4 251871-14 1 CABLE ASSEMBLY, 2 GA, 10" LG

5 285487-02 1 CABLE ASSEMBLY, 2 GA, 200 AMP, 42" LG.
1 221736 1 CIRCUIT BREAKER 150 AMP

38  of 46




14/10/2017

MAXON

Spare Parts

SPARE PARTS LIST
RC-2B, RC-3B, RC-4B, RC-5B, RC-6B, RC-6K MAINTENANCE MANUAL M-12-22
RC BATTERY BOX ASSEMBLY
BATTERY BOX ASSEMBLY October 2012 to present

A WARNING

Explosive hydrogen gas from charging batteries can accumulate in battery box if
not vented from the box. To prevent hydrogen gas from accumulating, ensure the
3 ventilation holes in battery box are not plugged or covered.

VENTILATION HOLES

REFER
BATTERY BOX
1,12,13
(2 PLACES)
10 (3 PLACES)
8 (3 PLACES)

16 (4 PLACES)

CILL-TLL (888) XVA 9114-LTT (008) 0,906 "VO ‘SSunidg o wiueg Ay UOSNE[S [Z611 @Noxw

5 % ’/ ©'\ @
(2 PLACES) 7 14
1
(4 PLACES) ‘
4 15
(2 PLACES) (4 PLACES) |

3 17
(2 PLACES) (4 PLACES)

39  of 46




MAXON'

14/10/2017

Spare Parts

SPARE PARTS LIST
RC-2B, RC-3B, RC-4B, RC-5B, RC-6B, RC-6K MAINTENANCE MANUAL M-12-22
RC BATTERY BOX ASSEMBLY
Pos CPN Qty Description
2 269533-01 1 ROD, BATTERY HOLD DOWN
3 903106-10 1 LOCK NUT, 5/16”-18, STAINLESS STEEL
4 903434-09 1 FLAT WASHER, M8, STAINLESS STEEL
5 030347 1 HEX NUT, 5/16-18
6 227722-01 1 ROD, L-SHAPE BATTERY HOLD DOWN
7 250479 1 BRACKET (BATTERY HOLD DOWN)
8 902013-10 1 FLAT WASHER, 5/16”
9 901005 1 HEX NUT, 5/16”-18, GR8
10 902011-3 1 LOCK WASHER, #10
11 902013-09 1 FLAT WASHER, 1/4”
12 900002-4 1 PAN HEAD SCREW, 1/4”-20 X 1 LG.
13 901000 1 LOCK NUT, 1/4"-20
14 902013-14 1 FLAT WASHER, 9/16”
15 902011-7 1 LOCK WASHER, 9/16”
16 900033-6 1 CAP SCREW, 1/27-20 X 2-1/4” LG., GR8
17 901011-10 1 HEX NUT, 1/2”-20
] 269535-01G ] BATTERY MOUNT PLATE WELDMENT,

GALVANIZED

40 of 46




14/10/2017

MAXON

Spare Parts

SPARE PARTS LIST
RC-2B, RC-3B, RC-4B, RC-5B, RC-6B, RC-6K MAINTENANCE MANUAL M-12-22
RC BATTERY BOX
BATTERY BOX October 2012 to present

4
(4 PLACES)

2
(4 PLACES)

€ILL-TLL (888) XV 911+-L2T (008) 0,906 ‘VO ‘sBulidg 9. vlueg "0AY UOSNE[S 7611 (_,Nom

>

1
(4 PLACES) ©)

(4 PLACES)

76

41 of 46




14/10/2017

MAXON'

Spare Parts

SPARE PARTS LIST
RC-2B, RC-3B, RC-4B, RC-5B, RC-6B, RC-6K MAINTENANCE MANUAL M-12-22
RC BATTERY BOX
Pos CPN Qty Description
2 908022-02 1 PLUG, 5/16”
3 908022-08 1 PLUG, 1-1/16”
4 908022-07 1 PLUG, 1/4”
5 266428-02 1 GROMMET, 1”7
6 269558-01 1 COVER
7 908193-01 1 RUBBER LATCH
8 908194-01 1 FASTENING KNOB
9 285884-01 1 BATTERY BOX HINGE STAINLESS STEEL
10 903715-03 1 BLIND RIVET, 1/4” X 1/4”-3/8”
11 903438-01 1 WASHER, 1/4”
12 908022-05 1 PLUG, 9/16”
13 900067-02 1 SELF TAPPING SCREW, #14 X 5/8” LG.
1 269526-01 1 BOX

42  of 46




MAXON'

14/10/2017

Spare Parts

SPARE PARTS LIST
RC-2B, RC-3B, RC-4B, RC-5B, RC-6B, RC-6K MAINTENANCE MANUAL M-12-22
RC SINGLE FRAME ASSEMBLY

CILL-1LL (888) XVA 9114-LTT (008) 0L906 VO ‘sBuuds 94 ejues Ay uosne|s (7611 @Nom

SINGLE FRAME ASSEMBLY October 2012 to present

REFER TO SINGLE
UPPER FRAME KIT

N
_ P
e
g
8® 2
®
s 3 (4 PLACES)
o
P (4 PLACES)
o
&
&7 {")\
. SN :
s® (4 PLACES)
4
(4 PLACES)
e
5
(4 PLACES)
ITEM QTY PART NO. DESCRIPTION
REF ) 285720-11 SINGLE FRAME ASSEMBLY
285720-11G SINGLE FRAME ASSEMBLY (GALVANIZED)
; . 285724-11 SINGLE FRAME WELDMENT
285724-11G SINGLE FRAME WELDMENT (GALVANIZED)
2 4  |900014-7 HEX HEAD CAP SCREW, 3/8"-16 X 1-3/4" LG, GR8
3 4 |902011-4 LOCK WASHER, 3/8"
4 8  |903409-03 FENDER WASHER, 13/32"
5 4  |901002 LOCK NUT, 3/8"-16

78

43  of 46




MAXON'

14/10/2017

Spare Parts

SPARE PARTS LIST
RC-2B, RC-3B, RC-4B, RC-5B, RC-6B, RC-6K MAINTENANCE MANUAL M-12-22
RC SINGLE FRAME ASSEMBLY
Pos CPN Qty Description
9 900014-7 ] HEX HEAD CAP SCREW, 3/8”-16 X 1-3/4” LG,
GR8
3 902011-4 1 LOCK WASHER, 3/8”
4 903409-03 1 FENDER WASHER, 13/32”
5 901002 1 LOCK NUT, 3/8”-16
1 285724-11 1 SINGLE FRAME WELDMENT
1 285724-11G 1 SINGLE FRAME WELDMENT (GALVANIZED)

44 of 46




MAXON

14/10/2017

Spare Parts

SPARE PARTS LIST

RC-2B, RC-3B, RC-4B, RC-5B, RC-6B, RC-6K MAINTENANCE MANUAL M-12-22
RC SINGLE UPPER FRAME KIT

(8 PLACES)

(ONLY ON GALVANIZED FRAME)

7

SINGLE UPPER FRAME KIT

3

5
(4 PLACES) \i\ (4 PLACES)

October 2012 to present

S 2
(4 PLACES)

3
(8 PLACES)

5
(8 PLACES)

4

MAXON® 11921 Slauson Ave. Santa Fe Springs, CA. 90670 (800) 227-4116 FAX (888) 771-7713

ITEM QTY PART NO. DESCRIPTION
285725-01 SINGLE UPPER FRAME KIT
REF L 285725-01G SINGLE UPPER FRAME KIT (GALVANIZED)

285726-01 SINGLE UPPER FRAME WELDMENT

! ! 285726-01G SINGLE UPPER FRAME WELDMENT (GALVANIZED)

2 24 903409-04 FENDER WASHER, 1/2"

3 12 902011-7 LOCK WASHER, 9/16”

4 12 900033-4 CAP SCREW, 1/2"-20 X 1-3/4" LG, GR8

5 12 901008 LOCK NUT, 1/2"-20

6 4 285837-01 MOUNTING BRACKET

7 1 282687-01 WARNING DECAL, WELD ON GALVANIZED

79

45 of 46




MAXON'

14/10/2017

Spare Parts

SPARE PARTS LIST
RC-2B, RC-3B, RC-4B, RC-5B, RC-6B, RC-6K MAINTENANCE MANUAL M-12-22
RC SINGLE UPPER FRAME KIT
Pos CPN Qty Description
2 903409-04 1 FENDER WASHER, 1/2”
3 902011-7 1 LOCK WASHER, 9/16”
4 900033-4 1 CAP SCREW, 1/2”-20 X 1-3/4” LG, GR8
5 901008 1 LOCK NUT, 1/2"-20
6 285837-01 1 MOUNTING BRACKET
7 282687-01 1 WARNING DECAL, WELD ON GALVANIZED
1 285726-01 1 SINGLE UPPER FRAME WELDMENT
1 285796-01G 1 SINGLE UPPER FRAME WELDMENT

(GALVANIZED)

46  of 46




